Document type

Assembly Instruction

Document No. Revision

247403 A.00

Production state Permobﬂ
Preform Date Preform By |Approved Date Approved By Page

2011-05-12 TSN

Mounting of Drive motor cover with indicator/reflector

List of parts in the set.

Qty. 1 Drive motor cover with indicator/reflector Qty. 2  Screw ISO 4762 M4x10 8.8 Fe/Zn
Qty. 1  Brake Release Cover Qty. 1 Screw ISO 4762 M4x5 8.8 Fe/Zn

Assembly

1. Remove the front and upper chassis covers.
See the chassis service manual for detailed
information. &

2. Fit the brake release cover with the attached
screw (M4x5). See fig. 1.

Fig. 1. The Brake Release Cover
is fitted with one screw.

3. Fit the drive motor cover with the two attached
screws. See fig. 2. On cover with indicator,
position it’s cabling together with the drive
motor cabling in to the wheelchairs chassis.

Fig. 2. The drive Motor Cover is
fitted with two screws.

4. When mounting cover with indicator, connect
the indicators cabling to the contact on the
cabling. This is positioned on the inside of the
chassis, next to the seat lift. See fig.

5. Refit the front and upper chassis covers.
See the chassis service manual for detailed
information.

Fig. 3. The conectors on the front
light and indicators cabling.



Document type
Assembly Instruction

Document No. Revision

247403 A.00

Production state Permobﬂ
Preform Date Preform By |Approved Date IApproved By Page

2011-05-12 TSN

Montering av motorkapa inkl. korriktningsvisare/reflex

Forteckning over detaljer som skall finnas i satsen.

1st  Motorkapa inkl. korriktningsvisare/reflex

1st  Bromsfrigéringskapa

Montering

1. Demontera framre och Gvre chassikapa. Se
chassits servicemanual for utférlig information.

2. Montera bromsfrigoringens kapa med den
medféljande skruven (M4x5), se bild 1.

3. Montera motorkdpan med de tva
medf6ljande skruvarna, se bild 2. P4 kapa
med kdrrikningsvisare, dra dess kablage
tillsammans med motorns kablage in Hill
rullstolens chassi.

4. Vid montering av kdpa med korrikningsvisare,
anslut dess kablage till kontakten pa kablaget i
chassit, denna ligger 16s i chassit bredvid sits-
lyften, se bild.

5. Atermontera framre och 6vre chassikapa.

Se chassits servicemanual for utférlig information.

2st
1st

Skruv I1ISO 4762 M4x10 8.8 Fe/Zn
Skruv ISO 4762 M4x5 8.8 Fe/Zn

Bild 1. Bromsfrigéringens képa sitter
monterad med en skruv.

Bild 2. Motorkapan sitter monterad
med tva skruvar.

Bild 3. Kontakterna pa den framre belysningens
kablage ligger 16s i chassit bredvid sitslyften



